
INVESTIGATION INTO THE APPLICATION AND PERFORMANCE
OF CONSTRUCTED WETLANDS

FOR WASTEWATER TREATMENT IN SOUTH AFRICA

by

A WOOD

STEFFEN, ROBERTSON AND KIRSTEN CE (PTY) LTD

Report to the Water Research Commission

WRC Report No 416/1/99
ISBN 186845 515 7



ACKNOWLEDGEMENTS

Steering Committee:

Mr HC Chapman Water Research Commission
Dr SA Mitchell Water Research Commission
Mr AL Batchelor CSIR
Mr D De Haas Umgeni Water
Mr L Bredenhaan DWA&F
Mr P Pybus Stewart Scott Inc
Prof C Breen Inst. Natural Resources
Mr D Huyser Water Research Commission

Additional Acknowledgements:

Mr G Borain Umgeni Water
Mr D Human Laubscher Human & Lombard CE
Mr PGJ Meiring Wates Meiring and Barnard CE
Mr R Hoffman Wates Meiring and Barnard CE
[...]
To illustrate the variable N removal capacity, Table 14 and 15 illustrate performance for
individual channels through the flow of the system as determined by sampling at the end of
each channel. These tables are also presented to also illustrate the apparent effect of influent
N content on removal potential by comparing a medium or high ammonia concentration. The
system is capable of achieving good nitrogen removal, nitrification and denitrification, with
concomitant reduction in COD and SS. The relatively low overall removal rates are related to
the fact that the maximum channel surface area available was not being fully utilised due to the
prevalence of short-circuiting of the flow path, and the fact that greater removal is actually
being achieved with individual channels than is apparent from assessment of the total system.

Table 14. Treatment Performance of Letlhabile Constructed Wetland System Medium
Influent NH3-N (mg/1)

Channel

NH3

PO4

NO,

COD

SS

In

18.5

11

43

55

25

1

13

11

33

44

30

2

6.3

12

24

35

1

3

1.0

11

14

35

2

4

2.5

12

14

10

1

5

1.5

11

8.0

10

3

6

1.5

11

4.0

5

1

Table 15. Treatment Performance of Letlhabile Constructed Wetland System High Influent
NH3-N (mg/1)

Channel

NH,

PO,

NO3

COD

SS

In

48

9.8

no
37

1

50

12

84

38

2

46

13

0.5

70

16

3

38

13

1.5

84

17

4

27

12

2.7

79

8

5

11

10

6.2

59

7

6

2.2

10

0.5

35

1

It is also apparent that, besides N removal capacity, the relative removal rate for all constituents
in the secondary effluent, appears to increase with increasing influent concentration. This can
be considered to be related to the greater availability of the constituent to the resident plant and
microbial community.



32

Although Table 14 and 15 are presented it cannot be assumed that the system is accurately
represented by sampling at the intermediate points in the flow path. The mechanical system
has been prone to regular failure with the consequence that partially treated sewage is
discharged directly into the Wetland which has detrimentally affected treatment performance,
and largely been responsible for the presence of residual E. Coli. Consequently, a number of
monitoring occasions detected variable quality between the sample points, related to the
operation of the total system including pumped recycle between the oxidation ponds and the
biofilter. As with Mpophomeni, despite nitrification occurring, pH and alkalinity were not
reduced, confirming Wetland systems can have high inherent buffering capacity. Again, no
significant influence of temperature or growth condition of the plant community has been
identified at Letlhabile.

7.2.3 Hydraulic Characteristics

Tracer studies demonstrated significant internal mixing and dilution within the channel flow,
and that plug-flow is not attained in practice. The dye was initially observed to emerge at a time
equivalent to < 50% of the calculated HRT, to peak within a further 2 hour period and continue
to appear up to 6-12 hours after introduction. It was clearly evident that water depth within the
channel affected the apparent HRT as a shallow water depth allowed greater preferential flow
and short-circuiting, whilst a deeper water level provided greater mixing and dilution. The
flow path of the dye also illustrated preferential flow paths through the vegetation stands and
within open water. The dye predominantly flowing along the middle of open water areas and
to a lesser extent along edges. Open water areas have a limited hydraulic resistance, other than
the influences of variations in the depth across the channel, and should nominally demonstrate
laminar flow characteristics. In contrast, passage through the dense reed areas significantly
affects the flow pattern and create turbulent flow.

7.2.4 Solids Accumulation

Letlhabile has suffered mechanical plant failures associated with the Biofilter feed pumps and
Oxidation Pond recycle pumps. This has caused partially treated wastewaters to be by-passed
directly into the Wetland system. In addition to the greater solids loads, these greater nutrient
loads stimulates plant and microbial propagation within the channels, and subsequent
deposition as sludge and sediment as these plants and microbes subsequently die-off. Operated
as a meandering channel system, the primary pair of channels have been subjected to the higher
relative organic and suspended solids loads. This has resulted in significant amount of solids
being deposited, which affects the hydraulics and overall treatment potential.



33

The regular access of domestic animals (including goats and cattle), and rush harvesting has
also caused some damage to the sandy embankments and channel floors with consequent
erosion into the channels water area, further affecting available flow paths, and thereby
treatment potential.

7.2.5 Vegetation Development

Sedges were planted on the channel embankments for harvesting and use in craft work, and
continue to dominate the embankments despite the occasional harvesting and cropping by
domestic animals. Typha communities occupy the majority of the internal channel and a lesser
proportion of the embankments. Frogmouths is predominantly located in the lower channels
and accounting for ± 15% of the total reed growth.

Extraction of samples of the reed materials from within the surface water flow areas has
indicated that the root penetration of the reeds into the channel base has been primarily
restricted to the < 200 mm, and primarily into the light sediment depth of the base surface layer
of the channel. More prolific has been the growth of the reed roots in the water layer such that
the shallow surface waters are not predominantly occupied by scarce stem and leaf structures
but by a dense, hydroponic, root matrix through which the wastewater should percolate, and
thereby improve treatment potential.

7.2.6 Management

Weirs between the channels allow the water level to be raised or lowered for maintenance
purposes in the individual channels The overall HRT can be maintained by balancing the
water levels in preceding or subsequent channels. In the event that partially treated wastewater
is introduced, the HRT can be extended by raising the weirs.

Occasional introduction of partially treated sewage directly to the Wetland system during by-
pass conditions, and the degrading plant, sludges and sediments, does encourage development
of excessive levels of mosquito and associated nuisance insects. The operators are advised to
raise the water level in the channels for several days when mosquito larvae become excessive,
to drown the larvae prior to returning the water level to its operational position.

The operators have been advised to attempt to maintain an open water channel through the
system which has resulted in the occasional manual removal of Typha from the channels.
However, this limited activity is rapidly counter-acted by the regrowth of the Typha within the
channels and appears to have little direct benefit.



34

7.2.7 Management Recommendations

1) Clear Wetland channels and rehabilitate channel embankments and floors.

2) Maintain inlet and outlet sumps clear of vegetation and accumulating sediments.

3) Rehabilitate weir structures and valves

4) Monitor inflow volume and presence of by-pass wastewaters to the primary channel on
a daily basis and adjust outlet weir level accordingly to provide required flow balancing
and extended HRT.

5) Monitor weir settlings of each pair of channels on a daily basis, and adjust accordingly
to ensure balanced and controlled HRT through the total system

6) Plan and schedule regular mosquito control exercises.

7) Organise and control 'harvesting' and 'cropping1 exercises to minimise detrimental impact
of such operations on channel integrity. If possible provide a dedicated
channel, or new open 'marsh' area where sedges and/or rushes can be specifically
cultivated rather than interfering with a wastewater treatment system component.

8) Maintain channel embankments clear of excessive grass and weed encroachment as a fire
control management practise.

9) Drain channels down on a monthly basis to assist in the redistribution of solids matter
accumulating within the primary channels, and to deter preferential flow paths from
becoming rigidly established in any of the channels.

10) Ensure the final channel has a well established reed development to assist in the removal
of algae and lemna etc that will develop in preceding open water areas.

11) Introduce fish to the channels to assist in insect control.

12) Introduce channel dividers (nominally 200 mm tall) across the width of the channels at
± 30 m intervals to assist in maintaining channel hydraulics and isolating sediment
passage, whilst providing a reasonable minimum water depth for operational control.



35

7.3 LADYBRAND

7.3.1 System Configuration

Ladybrand is a predominantly rural community in the Free State, for which the sewage
treatment system has been constructed as an intermediate approach to wastewater treatment,
comprising pond and mechanical components. After coarse screening the sewage is discharged
to anaerobic ponds followed by aerated facultative ponds, passive facultative ponds and final
polishing and treatment through two Constructed Wetland units The maximum design capacity
is estimated at 4 500 nrVd, although average flows of the order of 1 600 m /ft. have been
recorded during the investigation periods (Figures 8 and 9).

The Wetlands are operated as vertical flow gravel bed systems, ostensibly for the polishing of
the algal solids generated in the facultative ponds and residual nutrients and pathogens. The
media is a graded fine gravel (± 6 mm) of 300 mm depth overlying a 150 mm coarse gravel
(± 19 mm) base layer, and planted with Typha. The effluent from the facultative pond is
introduced to the Wetland through 3 concrete inlet channels per bed, in a controlled manner
to maintain a water depth of ± 500 mm, filtering downwards through the gravel to be collected
in a drainage network to be drawn off through 3 sets of outlet weir per bed connected to the
underdrain system. The outlets are located on the opposite side to the inlets and lead to
maturation ponds and chlorination prior to release to the water course.

7.3.2 Wastewater Treatment Performance

The combination of anaerobic ponds and the aerated lagoons achieve a high degree of organic
load reduction, whilst the bacterial solids carried from the aerated lagoons appear to
settle readily in the facultative ponds. The residual organic and the nutrient load passing into
the facultative ponds encourages development of high populations of algae which is then
subsequently loaded onto the Wetland surface for removal.

Table 16 illustrates the average performance achieved by the Wetland cells. Table 17 indicates
spot sampling of individual Wetland outlet points, and Table 18 microbiological quality of the
individual Wetland outlet points.



//

SCREEN AND GRIT

CHANNEL

MEANDERING CHANNEL REEDBED
2000m J ACTIVE SURFACE AREA

ANAEROBIC LAGOON
(ALTERNATIVE FEED)

MATURATION PONDS
IN SERIES

(RECYCLE TO
BIOFILTER EXISTS)

FINAL EFFLUENT TO SPRUIT
(AFTER CHLORINATION)

LETHLABILE
SEWAGE TREATMENT AND CONSTRUCTED WETLAND SYSTEM (CONCEPTUAL - NOT FULL ARRANGEMENT)

FIG No.

7



SCREEN AND GRIT CHANNEL

4700ma 4700m2

ANAEROBIC DAMS

360pm

11200m2

AERATED WGOONS FACULATIVE POND 1

4500m2

FACULATIVE
POND 2

5900m !

REEDBED 1

5900m2 7000m'

REEDBED 2 MATULAT10N DAM

DESIGN CAPACITY = 4.2 Ml/d

LADYBRAND

SEWAGE TREATMENT AND CONSTRUCTED WETLAND SYSTEM - SCHEMATICS

FIG No.

8



38

Table 16. Performance of Ladybrand Constructed Wetland System

Determinant

PH

TDS

OA

COD

NH3

NO,

NO,

Inflow

7.0

790

15

162

54

0.7

0.04

17 4

Outflow

7.2

795

12

115

48

0.6

0.03

17 S

Table 17. Spot Sampling of Individual Wetland Cell Outlet Pointso of Ladybrand
Constructed Wetland System

NH,-N

PO4-P

NO,-N

Kj-N

TP

COD

ss

Inflow

44

14

0.9

52

14

162

120

1

51

11

0.2

48

13

92

24

2

36

11

0.3

45

13

80

16

3

40

15

0.2

48

17

66

28

4

36

11

0.0

40

14

80

12

5

30

13

0.1

38

17

86

14

6

30

14

0.1

37

18

78

22

Table 18. Microbiological Quality of Individual Wetland Cell Outlet Points of Ladybrand
Constructed Wetland System

E.Coli

T.Coli

Inflow

6 700

105

1

3000

11 000

2

3 900

23 000

3

2 400

4000

4

500

3l)0ii

5

300

5000

6

5000

7000

E.Coli/lOOml. T.Coli = Coliforms/ 100ml



39

It is evident that although a significant amount of algal suspended solids is being removed by
the Wetlands, what may be considered excessive levels are still present in the outflows, and
the overall nutrient removal is limited, with a maximum NH3-N and PO4-P removal of 30%,
with in many cases the outlet quality actually approximating the influent quality.

As with the Mpophomeni Wetland the potential to remove N as the wastewater percolates
through the bed is significantly limited by the ability to provide oxygen into the rootzone for
nitrification. Whereas denitrification would be expected to be enhanced in the anoxic
conditions within the bed where carbon would be readily available from the wastewater and
degrading plant and algal components, the absence of influent nitrate masks any potential that
would be available for nitrate removal capacity. The low nitrate effluent concentrations do
suggest that any nitrification that has been possible within the bed has been subsequently
denitrified and removed from the system. It is also considered that the degradation of algal
cells and associated plant and microbial material within the Wetland will also contribute N to
the water in a dissolved form which will further mask effective N removal potential when
simply comparing wastewater inflow and outflow qualities.

COD removal has averaged about 50% corresponding to reductions in SS levels. This relatively
low removal potential is considered to result from the availability of the wastewater to pass
directly through the relatively course gravel media and thereby not be filtered and immobilised
to the extent that is possible with fine sand or soil bed Wetlands. As to be discussed in the
hydraulic characteristics, it is also apparent that severe short-circuiting occurs which allows
relatively untreated wastewater to pass indirectly through the system. The difference in
outflow pollutant concentration between individual outlets also reflects a level of preferential
flow within the Wetland which allows some areas to receive greater HRT, and thereby
opportunity for treatment.

Although some pathogen removal is evident as the wastewater passes through the Wetland it
is relatively low at 90 to 99%, as a result of the short-circuiting occurring through the beds, the
coarse nature of the gravel limiting filtration and immobilisation of pathogens, the relatively
short HRT available for pathogen destruction, and the cover of the Wetland limiting exposure
of the flooded surface waters to UV irradiation to destroy pathogens.

7.3.3 Hydraulic Characteristics

Despite the provision of a defined gravel media, a relatively shallow flowpath through the
gTavel to the drainage layer, and the vertical flow path as opposed to horizontal, there does
appear to be a hydraulic constraint to the effective performance of the Wetlands. This is
confirmed by monitoring exercises of the outflow volumes from each of the drainage points
which demonstrated that, despite nominally equally set levels, there was a 4 times difference



40

in outflow volume between individual outlets, and a difference between the two beds of ±
40%.

While an HRT of + 144 hours is calculated for the flows of 1 600 m3/d and a bed surface area
of 12 000 m2, tracer studies demonstrated the appearance of the dye within 1 hour, indicating
minimal mixing and diffusion has occurred. Adding the dye to the middle inflow point of the
Wetland cell resulted in visible channelling across the bed surface. The bulk of the dye